
MSc Program 
Environmental Technology & International Affairs 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 

A Master’s Thesis submitted for the degree of 
“Master of Science” 

 
 
 
 
 
 

supervised by 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Phosphorus Recovery from Municipal Wastewater. 


A Case Study : the Wastewater Treatment Plant 

of Linz Asten

Em. O.Prof. Dr. Helmut Kroiss

Agnès Chanut

1428135

Vienna, June 2016

Die approbierte Originalversion dieser Diplom-/ 
Masterarbeit ist in der Hauptbibliothek der Tech-
nischen Universität Wien aufgestellt und zugänglich. 
 

http://www.ub.tuwien.ac.at 
 
 
 
 

The approved original version of this diploma or 
master thesis is available at the main library of the 
[...]
2000 to extract phosphorus from liquid manure at the pilot plant of Owschlag. The plant 

has a capacity of 10 000 p.e, producing 50 kg struvite per day. 

Following the initial development, the laboratory was able to optimise the process 

through a revision of the heat requirement calculation, as well as by taking economic 

factors into consideration. Between 2005 and 2006, the process was implemented on a 

full-scale in the wastewater treatment plant of Gifhorn, Germany.  

The Gifhorn WWTP has a capacity of 50 000 p.e. and is able to produce 270 kg 

struvite/d. However, due to economic and technical reasons, the plant is currently 

operating under altered conditions and performance is limited (Müller et al., 2005).  

3.5.3 Stuttgart+process+

The Stuttgart process is an acidic leaching reaction from dewatered sludge to deliver 

struvite (Kabbe, 2016). 

3.5.3.1 Principle)

The process is based on acidic extraction of P from digested sludge at pH 4 with the 

addition of H2SO4. After solid/liquid separation, dissolved Fe and heavy metals in liquor 

are masked by citric acid to prevent their transfer into the P product. Struvite 

precipitation is initiated by the dosing of MgO and the raising the pH to 8. Adjustments 

to the pH are made with NaOH. Finally, struvite is harvested as a powder by solid/liquid 

separation and dewatering/drying.  

3.5.3.2 Final)product)

The struvite produced has a high plant availability. Moreover, according to Egle et al. 

(2015), it has a very high phosphorus concentration, more than 27% P, which is higher 

than conventional fertilisers.  

3.5.3.3 Existing)plants)

The Stuttgart process for P recovery from digested sludge of chemical P removal 

WWTPs was developed by the Institute for Sanitary Engineering (ISWA) at the 

University of Stuttgart. A pilot plant in Offenburg has been in operation since 2011. 

With a size of 8 000 p.e, it delivers 50 kg struvite per day. 



 24 

3.6 Methods+using+ashes++

3.6.1 Acid+leaching+

The principle is to first dissolve the phosphorus contained in the ashes by adding 

strong acids. After this, a solid/liquid separation recovers the phosphorus. The 

dephosphorised ash requires proper treatment because of its acidity. In addition, the 

leach liquor needs to be decontaminated as interfering ions (Fe, Al) and heavy metals 

dissolve simultaneously with phosphorus (Egle et al., 2015). 

3.6.1.1 Ecophos)

Ecophos is a company based in Belgium, which has developed several technologies 

for the phosphorus industry. These technologies include the valorisation of low-grade 

rocks but also phosphorus recovery from fly ash. 

The process is under brevet and as a result the details not fully known, but the principle 

is to add HCl to the ashes in a digestion reactor (ECOPHOS, 2016). The resultant 

products are a purified phosphorus acid (H3PO4) with 62% concentration, as well as 

impurities, Al/Fe solution, Mg/CA solution and silicate residue.  

The final product has a particularly low concentration of heavy metals (Kabbe, 2016). 

A first pilot-plant in Bulgaria was built to treat fly ashes and low-grade rocks. Now, a 

full-scale plan in Dunkerque is currently in project. After its completion in 2017, it will 

have a production capacity of 220 000 tons/year of dicalcium phosphate dihydrate, 

used for animal feed. 

In addition, Ecophos has also several references in low-grade rock treatment plant in 

Syria, Peru and Namibia. The process is comparable to ash treatment.  

3.6.1.2 Leachphos)

The process consists of a wet acidic chemical leaching process (Kabbe, 2016).  

Through the addition of diluted sulphuric acid, the extraction of phosphorus from 

sewage sludge ash takes place in a reactor tank. The addition of sodium hydroxide or 

lime adjusts the pH.  

During the process, interfering ions (Fe, Al) and heavy metals (Cd, Pb, Zn) are partially 

dissolved in the leachate. A filtration step separates phosphorus in the form of a 

mixture of aluminium-, ferric- and calcium phosphate. With the addition of a 

precipitating agent and at a pH above 9, the precipitation of the remaining heavy 

metals in the filtrate takes place. The filter cake is then separately disposed. The final 

product of the Leachphos process is CAP or wet struvite with 15% P of dry matter 

(Kabbe, 2016). With this technique, the removal rate is about 70%. The process was 



 25 

developed by BSH Umweltservice GmbH. A pilot unit was built in 2012/2013 with a 

capacity of 2 t ash/h. 

The final product has a high phosphorus concentration, comparable to phosphorus 

rock (Kabbe, 2016). The experiments conducted within the P-REX project also showed 

very high plant availability in the product if applied on acidic soil and good plant 

availability on neutral soil. On the other side, regarding heavy metals, the concentration 

in Cu and Zn are relatively high, respectively 500 and 1 500 g/kg TS (Egle et al., 2015). 

Even if it is still in compliance with Austrian legislation that does not regulate these 

metals in fertilisers, this element has to be taken in consideration for further analysis. 

3.6.2 Thermal+process++

3.6.2.1 AshDec)(Ash)Decontamination))

The AshDec technology is a thermal decontamination process comparable to 

calcination. The thermal treatment allows for the removal of heavy metals from the final 

product.  

3.6.2.1.1 Principle.

To begin with, the ash is pre-heated if necessary, than it is mixed with a reactant 

chloride donor such as NaCl. Following this, the sludge ash enters a rotary kiln where 

the phosphate is transformed into NaCaPO4 at a temperature of around 900 – 1 000°C. 

The temperature is above the boiling point of the heavy metal chlorides, thus 

separating them. The retention time is at least 20 minutes. Then, the flue gas cleaning 

process takes place; it requires reactant as Ca(OH)2, MgCO3 and NaHCO3. 

3.6.2.1.2 Final.product.

The final product from the furnace is round pellets or granules that have a size of 2 to 5 

mm with a porosity of 20 to 40%. NaCaPO4 is a product that is directly available for 

plants. The process is supposed to have high removal of heavy metals:  99% of Cd, 

Hg, and Pb; over 90% of Cu and Zn; and about 50% of Sn and Mb. The final product 

has still high concentration in As, Cu and Zn (Egle et al., 2015). 

As an alternative reactant, MgCl2 can be used. In this process, phosphorus is 

transformed into calcium-magnesium phosphate. Its availability for plants is limited to 

acidic soils, but the heavy metal removal process is more efficient. 

3.6.2.1.3 Plants.in.operation.

The process has been jointly developed by the Finnish firm Outotec and the German 

institute BAM (Bundesanstalt für Materialforschung und –prüfung). 



 26 

A pilot plant in Leoben (Austria) was built in 2008; it is designed to treat about 7 to 10 

t/d ash. A full-scale plant is in operation in Zurich, Switzerland (Outotec, 2016). The 

sludge thermal treatment plant of Werdhölzli treats all of the sewage sludge produced 

in the Zürich region, which amount to 100 000 tons per year. It generates electrical 

power and heat. The project is to add an AshDec process.  

3.6.2.2 Mephrec®)(Metallurgisches)Phosphor)Recycling))

The Mephrec process is a reducing shaft melting gasification that uses sewage sludge 

and/or ash as an input material (Kabbe, 2016). The main output is slag enriched with P 

and depleted in heavy metals. The by-products of the process are iron alloy with P-

content and, with sludge as an input, raw gas with a high calorific value. 

The German company Ingitec is the developer of the process. 

3.6.2.2.1 Principle.

To begin with, the dewatered sewage sludge (>25 % dry matter) is dried to 80% and is 

pressed into briquettes. If ash is used, it is also directly pressed into briquettes. 

Following this process, the briquettes are thermally treated through gasification at 

temperatures above 1 450 °C in a shaft furnace. Under these high temperatures, a 

reduction of the heavy metals occurs. The most volatile ones (Cd, Pb, Zn, Hg) 

evaporate and the non-volatile ones (Fe, Cu, Cr, Ni) go into a liquid phase. Moreover, 

the phosphorus present turns into silico-phosphate ground basic slag (Kabbe, 2016). 

The raw gas produced can be directly injected into a municipal waste incineration plant 

or, after refinement, into a combined heat and power (CHP) plant.  

3.6.2.2.2 Final.product.

With sewage sludge, the final product contains from 2 to 5% P with over 90% citric acid 

solubility. The possibility to produce electricity and heat with the gas that is formed is 

an additional benefit. The final product contains high levels of Ca and Cu (Egle, 2015). 

With sewage sludge ash, the P content can reach 10%, but energy recovery is not 

possible.  

3.6.2.2.3 Existing.plants.

A pilot plant in Nuremberg has run with a capacity of 8 t/h briquettes since 2015. 

3.7 Conclusion+

The techniques using sludge liquor are usually simple and economical, giving a very 

good final product in terms of quality and plant availability. On the other side, as sludge 

liquor does not represent the main flow of phosphorus is a WWTP, these techniques 

have a low recycling potential (Egle et al., 2015). 



 27 

The processes using sewage sludge as a raw material are usually more complicated, 

more costly, but they have a better recycling rate (Egle et al., 2015). 

The process using ashes have the advantage of permitting a high removal rate of 

heavy metals. Moreover, they are usually economic. For some techniques (AshDec, 

MEPHREC), a decision has to be made between a high P recovery or a low heavy 

metal concentration (Egle et al., 2015), but some processes as ECOPHOS can do 

both. On the other hand, all the processes using ashes require a mono-incineration, 

which is actually not the most commonly used technique in the EU. 

 +



 28 

4 Linz+wastewater+treatment+plant+
The Linz wastewater treatment plant treats the wastewater from the whole Linz urban 

area, as well as from 39 surrounding municipalities. This corresponds to a catchment 

area of about 900 km2. The plant also receives a large portion of industrial 

wastewaters, coming from heavy industry, such as the metallurgical complex, 

Voestalpine, or the DSM chemical plant. These industrial wastewaters represent 40% 

of the COD charge (Linz AG Abwasser 2016). 

4.1 General+description+of+the+process+

The design capacity of the treatment plant is 950 000 p.e (population equivalent). This 

treats about 30% of industrial wastewaters in volume. The design peak flow is about 

8,8 m3/s, and the maximum dry weather flow is 2,7 m3/s. The treatment plant is a 

conventional mechanical-biological plant designed for carbon and nutrient removal. 

The primary and secondary sludge is thickened and digested by an anaerobic sludge 

digestion (Linz AG Abwasser 2016). 

 
Figure 4: WWTP scheme 

The first process is the mechanical treatment. After the inlet pumping station, the 

wastewater enters the pre-treatment area, which consists of a screening station and 

grit chambers. After that, the pre-treated sewage flows into two primary settling tanks, 

with a capacity of 6 900 m3 each, where primary treatment takes place.  

The water then enters the biological treatment stage, which is an activated sludge 

process. The biological treatment of the Linz-WWTP consists of four preliminary 

activated sludge tanks, which have a capacity 11 000 m3 each, and four aeration tanks, 

!!

Pumping Station, 
Screening Station + 

Grit Chambers 

Primary Clarifiers 
Activated Sludge Tank 

v!

Secondary 
Clarifiers 

Effluent 

Primary Sludge 
Thickening 

Excess Sludge 
Thickening 

v!

Digestion 

Dewatering 

Incineration 

Primary Sludge 

Secondary Sludge Di
ge

st
ed

 s
up

er
na

ta
nt

 

Landfill 
!

Wastewater 

Returned Activated Sludge 



 29 

with capacities of 12 000 m3 each. The eight secondary clarifiers have a capacity of 8 

750 m3 each. Due to bacteria growth, there is a daily excess sludge production of 

about 4 500 m3/d. After this treatment, treated water is discharged to the Danube. 

The sludge enters the sludge treatment stages. This process begins with thickening. 

The primary sludge is subjected to thickening by two pre-thickeners, with volumes of 

1 500 m3 each. The secondary sludge is thickened in 4-belt thickeners. After 

thickening, the anaerobic digestion of the mixed sludge takes place in three digesters, 

each of which have a capacity of 10 400 m3 and retention time of about 30 days. The 

biogas formed is used in the biogas plant to produce electrical energy and heat.  

Following this, the digested sludge, with a dry solids content of about 3,6 %, enters the 

mechanical dewatering process using centrifuges. With the addition of polymers the 

solid content of the waste sludge is increased to 23 %. The sludge is transported to the 

Linz waste-to-energy plant, where it is co-incinerated with solid waste. 

4.2 Data+analysis+

This thesis uses the daily operation data of the WWTP for a complete year, from 

October 2013 to September 2014. Mean values with an uncertainty of a 95% 

confidence were used. The volume balance analysis is complex as the model contains 

wastewater as well as sludge with differing water contents. Thus, this thesis 

concentrates on the phosphorus balance. The phosphorus content in digested 

supernatant is given in terms of concentration. As a result, it is possible to compute the 

data using the flow. Some data was not available, namely, the phosphorus 

concentration in the supernatant of the belt thickener. It was assumed to be negligible. 

This assumption is considered realistic since most of the phosphorus is bound at this 

stage of the process and there is almost no phosphorus recycled to the primary settling 

tank. 

The main data about phosphorous are given in the table 2 below: 
 
Table 2: P loads and concentration at WWTP-Linz 

 Total P PO4-P 
Influent WWTP 941 kg/d 342 kg/d 

After primary settling tanks 793 kg/d 368 kg/d 

Effluent WWTP 65 kg/d 20 kg/d 

Sludge treatment liquid 78 mg/l / 

Digested supernatant 231 mg/l 146 mg/l 

Digested sludge  165 mg/l 

  



 30 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 5: STAN-model (actuel) 

 

  



 31 

The STAN model built on this basis (Figure 7 above) shows that 941 kg/d of 

phosphorus enter the wastewater treatment plant, and 934 kg/d go through the 

treatment process, whilst 7 kg/d go directly to the outlet with the rain overflow. 74 kg/d 

are found in the effluent and 886 kg/d are contained in the ashes. 

The analysis of the actual operation of the Linz-WWTP shows two important facts. First 

of all, the P-content in the influent and the sludge is quite low compared to other 

WWTPs, for example the Vienna WWTP, which has an actual loading of about 

3 million p.e and a daily total P-load of 5,7 t. This is due to the fact that the Linz-WWTP 

receives a large proportion of industrial waters. These waters come from industries that 

manufacture paper or steel, which do not use phosphorus and produce less nutrients 

compared to municipal wastewater or wastewater that comes from the food industry. 

Secondly, the dissolved phosphorus content after digestion (165 mg/l) is relatively high 

due to the anaerobic digestion process. 

4.3 Application+of+PZrecycling+techniques+

This chapter makes a cost benefit analysis of all the methods, when adapted to the 

Linz-WWTP. 

 Assumptions were made about the different costs, and these results may change if 

there is a change in the prices. The main costs are taken from the report “Endbericht 

Phosphorrückgewinnung aus dem Abwasser” (Egle, 2014). All the quantities of 

reactants and the energy needed are from the P-REX fact sheets, as well as the 

recovery efficiency. We set up the price of struvite at 400 €/t, which may seem a bit 